Spare part list for JS7613

No Part name Chinese name Specification | Q'ty | Material price
1 Blade HER 1
2 Screw for the blade R XIER 1
3 Spring for the blade BEFEHE 1
4 Blade clamp fEEIZESL 1
5 pin BESAE 1
6 Spring ERSEEE 1
7 Connecting pin EEH 1
8 Blade clamp lever ass'y *EH 1
9 Screw FHEBKEEFESLAMAARET M5x14 1
10 | blade fast assemble button |{E&kIREEIREH 1
11 Self-lock Spring SEnGE 1
12 sring EFIREIR S 1
13 left handle EFHR 1
14 pin TERE ®4x25 1
15 Split washer FOEE ¢3 2
16 Needle bearing P VESS K040707 1
17 Roller guide Sk 1
18 Holder for roller guide  |S483728 1
19 pin for the roller guide (5S40 1
20 Screw A SLIRLT M4x40 2
21 Front trim cover SLERAE S 1
22 Wire BAiFEN 22 1
23 LED fix LEDKT EERE 1
24 Screw A SLIRET M4x20 2
25 Screw B SLIRET M4x12 4
26 Pin WY ®4x53.5 1
27 Front cover BIE 1
28 Oil baffle EiHE 1
29 Screw W7 HITIKARET M4x12 2
30 Screw M7 AInARET M4x8 1
31 Actuator track B 1
32 fixed block EEHR 1
33 Bottom slide guide plate |[TiB& 1




34 Spring EEEMEEE 2
35 Top slide guide plate ki =] 1
36 ball sleeve INE 1
37 Needle bearing R HK061208 1
38 Circlip AR MR 8 1
39 Abrasive disc 2 WEF2 D8.2xD14x0.8
40 GEAR Kigte 1
41 Balance block 1 fEthl 1
42 Balance block 2 fEth2 1
43 support chip RIsER 1
44 Needle bearing TRETHHA K081108 2
45 Screw s A IEET ST4.2x25 4
46 Bearing support pin FRISZZEE 1
47 pin FHEREARIEH 6 1
48 Washer A ®4.2x®10%0.5 2
49 | balance block locating pin | FE&RERIES ®4x30 2
50 | Front cover locating pin  |BIZSEAH D4x16 2
Gearbox L& 1
51
Bearing support inserts  |H(\S7ZBER 4 1
52 Split washer FOHEE ¢5 1
53 Blowing dust switch WEFX 1
54 rotary knob ¥a7J5EH 1
54 adjusting shaft HRTIETH 1
55 Sring Ve 2
56 Ball NER ®3.5 2
57 Split washer FOHEE ¢6 1
58 Support pin BTIHEE ®5x22.3 1
59 Bearing 608 IRIEKEH 608-2RSFD 1
60 Rotor BRI RK ®35x45 1
61 Bearing PR N S 627-27 1
62 wind baffle HEXE 1
63 Screw +ERSL B RURET ST4.2x60 2
64 Stator TEF Ak D61x45 1
65 Wire Ellsts3 2
66 Housing = 1
67 Capacitor =HESER 1




68 Carbon Brush sdill 5x9x15.5 2
69 Brush Holder RJpIZE 2
70 Screw s A IEET ST3x10 5
71 Coil Spring 828 2
72 Switch FFE(AVEY) 1
73 PCB ass'y LR 1
74 Cable Clip FR4ER 1
75 Screw s A IEET ST4.2x14 2
76 Cable Guard AR E 1
77 Cable EB45L% 2x0.75x2M 1
78 Right handle BFW 1
79 Screw s FIEET ST4.2x16 9
80 Base plate cover EIRE 1
81 Screw A7NAERELIRET M5x14 1
82 Spring washer SHEETE ¢5 1
83 Base plate clamp JEEARENR 1
84 Screw +AETSKIRET M4x6 6
85 | Base plate reinforcing plate |JEMRINGER 1
86 Base plate R 1
87 Screw NARE M5 1
88 Guide the wind block SRR 1
89 Spanner avEEES A(BE29KETY) 1
90 Dust catcher cover IREEE 1
91 Dust catcher RS 1




